SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Sy

rum

Ref Level 20.00 dém Offset 12,10 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dem
SGL Count 100/100

Offset 12,10 d&

Mode Auto Sweep

@1 AvaPwr

@1 AvgPwr

Limit Gheck PABS [ SPURIGHE CHNEKABS_ PARS
20 ghife _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS PABS
10d8 ﬂ 10d
0 dém ” ode
e jf lh - i \
| SPURIOUS_LINE_ABS_ ] )J kﬂ {.‘ 1
-30 dBm i rAl
1 ! 1 ]{44 com ! "
40 dBm ‘\ J‘ [ ]
. ol | )] "& h’/l i Il A hwwh‘ VoL
= L T othand W Y At
H—»—( ad -60 dB:
-0 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz | |[gomone
8purious Emissions . Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency PowerAbs |  ALimit 2.550 GHz 2.570 Ghz 100.000 kHz 2.56887 GHz 18.02 dBm -11.98 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48887 GHz -45.24 dBm -20.24 dB 2,570 GHz 2.571 GHz | 500,000 kHz 2.57002 GHz | -16.04 dBm -6.04 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49177 GHz -41.8¢ dBm -28.89 di 2.571 GHz 2.575 GHz | 1.000 MHz 2.57105 GHz -36.42 dBm -26.42 dB
2.495 GHz 2.496 GHz 200.000 kHz 2,49532 GHz -51.72 dBm -38.72 dB 5575 GHz 2.590 GHz | 1,000 MHz 2.58702 GHz | 36.93 dBm -23.93 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 18.01 dBm e L 2.590 GHz 2.595 GHz 1.000 MHz 2.59022 GHz -45.31 dBm -20.31 dB
M Se—
J we L J i
1 016 15: € a 10 16 15:42
Spectrum 2F)|| Spectrum v
Ref Level 30.00 dBm Offset 12,10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit heck PABS [ SPURIGHE GHNEKABS_ PARS
20 dhifie _$PURIOUS LINE_ABS PABS 20 dbife_$PURIOUS LINE ABS PABS
10 der
o R P
r.ﬁ. oy ,...»w ™
-10 dey
; | e |
LINE_ABS |
0 dem
P, s -"L!, ,....,r/ \‘n 40 d L‘.P'
il
beserraret | sod
60 d
50 d8
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ] (Ispurious
Spurious Emissions imi
_— Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Atimit | 2.550 GHz 2.570 Ghz 100.000 kHz 2.55320 GHz -0.68 dBm ~30.88 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49037 GHz | -33.79 dém -8.79 d& 2.570 GHz 2.571 GHz | 500.000 kHz 2.57001 GHz | -32.55 dBm -22.55 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -30.42 dBm -17.42 dB 5.571 GHz 3.575 GHz 1,000 MHz 3.57127 GHz 35,37 dBm 5537 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49587 GHz -36.43 dBm -23.43 dB 5575 GHz 2.590 GHz | 1,000 MHz 2.57533 GHz | 34.24 dBm 2124 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.51599 GHz et R P 2.590 GHz 2.595 GHz 1.000 MHz 2.59010 GHz -42.98 dBm -17.98 dB
-~ —
L JL J (] I J e
1 16 15 4:35 Da 1 15:4
SPORTON INTERNATIONAL INC. Page Number 1 A7-22 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978



v is. FCC RF Test Report Report No. : FG620411B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number : A7-23 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Sp

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 d8

Mode Auto Sweep

Sp

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,10 d&

Mode Auto Sweep

@1 AvgPwr
heck PARS Limit fheck PARS
SPURIONS | INE ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
S_LINE_ABS LINE_ABS
: -40 dBi
bhad M
el LAWM,-/V'WW At A MW o WWWJM AP A
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz | | [ Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 758.83308 MHz | -46.52 dBm -21,52 dB 30.000 MHz 1,000 GHz | 1.000 MHz 819.42779 MHz | -46.47 dem -21.47 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.21221 GHz -45.19 dém -20.19 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.32640 GHz -45.20 dBm -20.20 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 4.81249 GHz -42.15 dBm -17.15 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.81104 GHz | -42.30 dBm | -17.30 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95155 GHz -38.46 dBm -13.46 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95905 GHz -38.67 dBm -13.67 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10181 GHz | -42.03 dBm -17.03 dé 10.000 GHz | 18.000 GHz | 1.000 MHz 17.10981 GHz -42.13 dBm -17.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57471 GHz -41.24 dBm -16.24 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57921 GHz -41.65 dBm -16.65 dB
Nig
L )l J L L ] J “l
Ja 10.FEB.201¢€ Jat 0.FEB.201¢ 1 5

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectru

1

Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
3 40 dBr i
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 738.47326 MHz | -46.43 dBm -21,43 dB 30,000 MHz 1.000 GHz | 1.000 MHz 847.05897 MHz -46.55 dBm -21,55 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.21668 GHz -45.35 dBm -20.35 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.31548 GHz | -45.14 dBm -20.14 d8
2.580 GHz | 5.000 GHz | 1.000 MHz | 4.78297 GHz -42,23 dém -17,23 d8 2.580 GHz | 5,000 GHz 1.000 MHz | 4.80620 GHz | -42,33 dBm | -17.33 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94956 GHz -38.60 dBm -13.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97505 GHz -38.55 dBm -13,55 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11681 GHz | -42.09 dBm -17.09 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.11031 GHz -41.87 dBm -16.87 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57371 GHz -41.56 dBm -16.56 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56821 GHz -41.61 dBm -16.61 dB
26
L J{ J [ L I J ()
D 10.FEB.2016 a3 Jate: 10.FEB.2016 1
SPORTON INTERNATIONAL INC. Page Number 1 A7-24 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,10 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
20 dB
_LINE_ABS | SpU LINE_ABS
3 4g:d o
"mpuwwv'Lﬁ 2 AN
wMWW‘WWM MW v A wWW“‘W AN
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz | | [ Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 757.86357 MHz | -46,43 dBm -21.43 dB 30.000 MHz 1,000 GHz | 1.000 MHz 776.28436 MHz | -46.64 dem -21.64 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.25044 GHz -45.30 dém -20.30 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.23405 GHz -45.33 dBm -20.33 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 4.80039 GHz -42.22 dBm -17.22. dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.78926 GHz | -42.24 dBm | -17.24 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94606 GHz -38.49 deém -13.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94306 GHz -38.65 dBm -13.65 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11631 GHz | -42.02 dBm -17.02 d 10.000 GHz 18.000 GHz | 1.000 MHz 17.11631 GHz -42.30 dBm -17.30 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56571 GHz -41.68 dBm -16.68 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56871 GHz -41.69 dBm -16.69 dB
— — —
L )i J wa L J J L
Jat 0.FEB 1€ 55 a FEB.201€ 2

LTE Band

7 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum

Ref Level 0,00 dBm Offset 12,10 dB Mode Auto Sweep

SGL Count 100/100

pectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

[@1 AvgPwr @1 AvgPwr

Limit ¢heck PABS Limit Gheck PABS
-10 dgRR—FPURIOUS | INF_ABS PARS -10 ddRR—FPURIONS | INE_ABS PABS
20 d8 20dB

_LINE_ABS

fuan AT Ny
60.dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 747.68366 MHz | -46,43 dém -21.43 dB 30.000 MHz 1.000 GHz | 1.000 MHz 792.76612 MHz -46.61 dBm -21,61 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.48330 GHz -45.04 dBm -20.04 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.18341 GHz -45.15 dBm -20.15 dB
2.580 GHz 5.000 GHz | 1.000 MHz | 4.81297 GHz -42.09 dBm -17.09 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.80184 GHz | -42.17 dBm | -17.17 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.96655 GHz -38.60 dBm -13.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95455 GHz -38.51 dBm -13.51 dB
10.000 GHz 18.000 GHz | 1.000 MHz 17.11531 GHz | -41,91 dBm -16.91 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.11781 GHz | -42.18 dBm -17.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57321 GHz -41.67 dBm 6.67 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57221 GHz -41.75 dBm -16.75 d&
— —
L J L L J “a
01:36
SPORTON INTERNATIONAL INC. Page Number 1 A7-25 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Sp

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 d8

Mode Auto Sweep

Sp

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,10 d&

Mode Auto Sweep

@1 AvgPwr
heck PARS Limit fheck PARS
SPURIONS | INE ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
S_LINE_ABS LINE_ABS
N 40 dB I
vy A
] LAMMWWMWM M"‘M AT 'www"wvmnww
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz | | [ Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 739.44278 MHz | -46.65 dBm -21.65 dB 30.000 MHz 1,000 GHz | 1.000 MHz 971.15692 MHz | -46.54 dem -21,54 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.29562 GHz -45.17 dém -20.17 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.21866 GHz -45.15 dBm -20.15 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 4.78926 GHz -42.18 dBm -17.18 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.79700 GHz | -42.32 dBm | -17.32.d8
5.000 GHz 10.000 GHz 1.000 MHz 6.95355 GHz -38.42 dBm -13.42 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95855 GHz -38.50 dBm -13.50 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10881 GHz | -42.02 dBm -17.02 d 10.000 GHz | 18.000 GHz | 1.000 MHz 17.10831 GHz -42.26 dBm -17.26 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56221 GHz -41.60 dBm -16.60 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56821 GHz -41.81 dBm -16.81 dB
Nig
L )i J wa L J J L
Date: 10.FEB.201€ 1 Jat 0.FEB.201¢ 1 04:

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectru

1

Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
-20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
o -40 dBr r
st LAWMWWMWM WW — LA ANttt L et AAA]
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 680.30235 MHz | -46.57 dBm -21,57 dB 30,000 MHz 1.000 GHz | 1.000 MHz 680.78711 MHz -46.50 dBm -21,50 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.45549 GHz -44.98 dBm -19.98 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.47436 GHz | -45.19 dém -20.19 d&
2.580 GHz | 5.000 GHz | 1.000 MHz | 4.77426 GHz -42,03 dém -17.03 d8 2.580 GHz | 5,000 GHz 1.000 MHz | 4.78829 GHz | -42,31 dBm | -17.31de
5.000 GHz 10.000 GHz 1.000 MHz 6.95455 GHz -38.53 dBm -13.53 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95605 GHz -38.37 dBm -13.37 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11181 GHz | -42.06 dBm -17.06 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.11781 GHz -42.11 dBm -17.11dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57421 GHz -41.48 dBm -16.48 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57471 GHz -41.73 dBm -16.73 dB
26
L J{ J [ L I J ()
D 10.FEB.2016 15:10:43 Jate: 10.FEB.2016 15:1
SPORTON INTERNATIONAL INC. Page Number : A7-26 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 15MHz

Spectrum u%’ Spectrum né'
Ref Level 0.00 dém Offset 12,10 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
heck PABS Limit ¢heck PABS
SPURIOUS | INE_ABS PABS -10 dgHR—HPURIOUS | INE_ABS PASS
20 dB
S_LINE_ABS LINE_ABS
» »
(AA| AN
A AL mAnpA AT A AA A RAAAAAIN A it L ps AN
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 754.95502 MHz | -46.39 dBm -21,39 dB 30.000 MHz 1.000 GHz | 1.000 MHz 890.20240 MHz | -46.41 dBm -21,41dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.48777 GHz -42.76 dBm -17.76 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -44.76 dBm -19.76 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 4.79458 GHz -42.15 dBm -17.15d8 2,580 GHz | 5.000 GHz 1.000 MHz | 4.80475 GHz | -42,25 dBm | -17.25 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95255 GHz -38.40 dBm -13,40 dB $.000 GHz 10.000 GHz 1.000 MHz 6.98655 GHz -38.60 dBm -13.60 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10831 GHz | -42.07 dBm -17.07 d8 10.000 GHz | 18.000 GHz | 1.000 MHz 17.11331 GHz -41.90 dBm -16.90 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.57171 GHz -41.66 dBm -16.66 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57921 GHz -41.65 dBm -16.65 dB
T
L )l J L L ] J “l
Date: 10.FEB.2016 15:18:08 at 0.FEB.2016 15:1
Spectrum = Spectrum S
Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
-20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
i -40 dBr ]
M%w%WWMwM MWH .L e ,NWMLW"WWM
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 771.43678 MHz | -46.51 dBm -21,51 dB 30,000 MHz 1.000 GHz | 1.000 MHz 609.04298 MHz -46.68 dBm -21,68 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.21866 GHz -45.30 dBm -20.30 d8 1.000 GHz 2.490 GHz | 1.000 MHz 2.48081 GHz | -45.16 dBm -20.16 dB
2.580 GHz | 5.000 GHz | 1.000 MHz | 4.75635 GHz -42.16 dBm -17.16 d8 2.580 GHz | 5,000 GHz 1.000 MHz | 4.80475 GHz | -42.,07 dBm | -17.07 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94206 GHz -38.62 dBm -13.62 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95905 GHz -38.59 dBm -13,59 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11381 GHz | -41.84 dBm -16.84 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.10381 GHz -41.97 dBm -16.97 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56171 GHz -41.65 dBm -16.65 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57221 GHz -41.64 dBm -16.64 dB
26
L J{ J [ L I J ()
D 10.FEB.2016 15:20:4 Jate: 10.FEB.2016 1
SPORTON INTERNATIONAL INC. Page Number 1 A7-27 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,10 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
20 dB
_LINE_ABS | SpU LINE_ABS
y 40 dB »
b aihatn AN A Lo oA A/ P s mandl AR AN A A AN A St Lo s
m
-60 der
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz | | [ Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 765.61969 MHz | -46,49 dBm -21.49 de 30.000 MHz 1,000 GHz | 1.000 MHz 730.71714 MHz | -46.62 dBm -21.62 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.31101 GHz -45.01 dém -20.01 d8 1.000 GHz 2,490 GHz 1.000 MHz 2.21767 GHz -45.26 dBm -20.26 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 2.58266 GHz -26.52 dBm -1.52 d8 2,580 GHz | 5.000 GHz 1.000 MHz | 2.58266 GHz | -29.35 dBm | -4,35 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96255 GHz -38.44 dém -13.44 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98355 GHz -38.68 dBm -13.68 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11431 GHz | -41.90 dBm -16.90 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.34185 GHz -42.13 dBm -17.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56421 GHz -41.75 dBm -16.75 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56271 GHz -41.72 dBm -16.72 d&
— — —
L )i J wa L J J L
0.FEB.201¢ S FEB.2016 15:20

LTE Band

7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum

Ref Level 0,00 dBm Offset 12,10 dB Mode Auto Sweep

SGL Count 100/100

pectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

@1 Avgpwr @1 Avgpur
Limit fheck PARS Limit fheck PABS
_10 d8RR—BPLRIOUS JINE ABS PARS 10 ddRR—$PURIOUS | INE ABS paks
-20 dB -20 dB
_ LINE_ABS
[y ponr prar i o A
60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 755.92454 MHz | -46,48 dém -21.48 dB 30.000 MHz 1.000 GHz | 1.000 MHz 762.71114 MHz -46.48 dBm -21,48 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.08858 GHz -45.23 dBm -20.23 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.20327 GHz -45.16 dBm -20.16 dB
2.580 GHz 5.000 GHz | 1.000 MHz | 4.79507 GHz -42.13 dBm -17.13 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.81055 GHz | -42,18 dBm | -17.18 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94706 GHz -38.67 dBm -13.67 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93856 GHz -38.42 dBm -13.42 dB
10.000 GHz 18.000 GHz | 1.000 MHz 17.11981 GHz | -41.97 dBm -16.97 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.34535 GHz | -42.13 dBm -17.13 dB8
18.000 GHz 26.000 GHz 1.000 MHz 18.57071 GHz -41.78 dBm 6.78 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57571 GHz -41.71 dBm -16.71 d&
— —
L J L L J “a
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%’ Spectrum né'
Ref Level 0.00 dém Offset 12,10 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
» 404 »
A = AN
puan A A n AN A N Lo i e praninaA] T T e A v
-60 dBr
70 dB
-80 del
-90 dB -90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz | -46.50 dBm -21,50 dB 30.000 MHz 1.000 GHz | 1.000 MHz 715.20490 MHz | -46.45 dBm -21.,45 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.34825 GHz -45.29 dBm -20.29 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.05929 GHz -45.32 dBm -20.32 d&
2.580 GHz 5.000 GHz | 1.000 MHz | 4.80378 GHz -42,27 dBm -17.27 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.81636 GHz | -42,28 dBm | -17.28 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96105 GHz -38.47 dBm -13,47 dB $.000 GHz 10.000 GHz 1.000 MHz 6.95855 GHz -38.49 dBm -13,49 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10831 GHz | -42.05 dBm -17.05 d8 10.000 GHz | 18.000 GHz | 1.000 MHz 17.10631 GHz -42.17 dBm -17.17 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.57171 GHz -41.73 dBm -16.73 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57171 GHz -41.73 dBm -16.73 dB
T
L )l J L L ] J “l
Date: 10.FEB.201€ 18 Jat 0.FEB.2016 1

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectru

1

Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
-20 dB
S_LINE_ABS | SPURIOUS_LINE_ABS
2 40 dBr 7
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 761.25687 MHz | -46.49 dBm -21,49 dB 30,000 MHz 1.000 GHz | 1.000 MHz 688.05847 MHz -46.61 dBm -21,61 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.41726 GHz -45.22 dém -20.22 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.36414 GHz | -45.34 dBm -20.34 dB
2.580 GHz | 5.000 GHz | 1.000 MHz | 2.58702 GHz -28.85 dBm -3.85 dB 2.580 GHz | 5,000 GHz 1.000 MHz | 2.58702 GHz | -29,26 dBm | -4.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96505 GHz -38.63 dBm -13.63 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97105 GHz -38.58 dBm -13,58 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10831 GHz | -42.07 dBm -17.07 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.33685 GHz -42.27 dBm -17.27 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56871 GHz -41.64 dBm -16.64 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56521 GHz -41.89 dBm -16.89 dB
26
L J{ J [ L I J ()
D 10.FEB.2016 45:3 Jate: 10.FEB.2016 1
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«auanas.  FCC RF Test Report

Report No. : FG620411B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0003
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0028
-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0000
20 Battery End Point 0.0000
Note:

1. Normal Voltage = 3.7V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.1 V

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




v is. FCC RF Test Report Report No. : FG620411B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.93 5.3 6.17 6.09
Middle CH 4.87 5.3 6.03 6.06 PASS
Highest CH 4.84 5.1 5.97 6.12
SPORTON INTERNATIONAL INC. Page Number : A12-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Spectrum | = (=
Ref Level 30.00 dém Offset 11.20 di Ref Level 30.00 dém Offset 11.20 di
b Att 30 dB 2 ms & RBW 10 MHz b Att 30 dé  AQT 2 ms & RBW 10 MHz
@152 View (@ 15a View

0.0 X 0.0 - -
\ > N
1 gt \ ik
Y \
1E- 3 1€ -
[ \
{ \
| \
\
1€ 1€ L\
1€

Er 704.0 MHz E Mean Pwr + 20.00 dB CF 704.0 MHZ £ Mean Pwr + 20.00 dB.
y ive Distribution Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 19.79 dBm 24,85 dbm 5.06 dB 2.72 d8 4.36 dB 4.93 dB 5.04 d8 Trace 1 [ 20.32 dBm  26.25 dbm 5.93 dB 2.43 d8 4.41d8 5.30 d8 5.66 dB
- _
L JL J i ve L JL J Qi we
Spectrum & Spectrum 2
Ref Level 30.00 dém _ Offset 11.20 db Ref Level 30.00 dém  Offset 11.20 di
fo_att 30d8AQT 2ms @ RBW 10 MHz o _att 30d8_AQT 2ms @ RBW 10 MHz
015 view @152 view

0.0 0.0 E ~
\ S \
1E- “ b \
} \ \
1E - - 1E . -
t 3
i |
1€ \‘ 1€
{ X
1
Er 707.5 MHz E Mean Pyr + 20.00 dB CF 707.5 MHZ E Mean Pwr + 20.00 dB.
v ive Di ion Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | B8.a9% | 0.01% | Mean | Peak | crest | 10% | 1% | B.a9% | 0.01% |
Trace 1 [ 19.67 dBm  24.66 dBm 5.01d8 2.49 d8 4.26 4B 4.87 dB Trace 1 [ 20.30 dBm | 26.39 dbm 5.09 d& 2.38 d8 4.41d6 5.30 d8 .80 0B
— e — —
L JL [T L J1 J Qi we
5 G 5 (o
Spectrum |F Spectrum |%
Ref Level 30.00 dém _ Offset 11,20 d& Ref Level 30.00 dém  Offset 11.20 di
bo_att 30d8AQT 2ms @ RBW 10 MHz o att 30d8_ AQT 2ms @ RBW 10 MHz
0152 view @152 view
0.0 - 0.0 — -
\ o N
Y ’\\ b\\
\ N J
1E- | 1€
| %
{ \
1E | > 1€ A Ny
£ i
F 4
1 \
1€ 1€
Er 711.0 MHz E Mean Pyr + 20.00 dB (CF 711.0 MHz £ Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 8% | 0.01% | Mean | Peak | crest | 10% | 1% | ©8.a9% | 0.01% |
Trace 1 [ 10.74 dBm  24.72 dbm 4.98 dB 2.61 d6 4.35 dB 4.84 4B 4.95 0B Trace 1 [ 20.30 dBm  26.40 dbm 5.09 d& 2.32 d8 4.20 dB 5.10 d8 S.74 4B
— S —
L JL J Qi we L J1 J W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Spectrum & =
Ref Level 30.00 dém _ Offset 11.20 db Ref Level 30.00 dbm _ Offset 11.20 di
bo_att 30 d8 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
00 - 00 > >
\ N \\ N
1E- 1€
1
|
1E 1E -
i
1€ 1€ \
Er 704.0 MHz E Mean Pwr + 20.00 dB CF 704.0 MHz £ Mean Pwr + 20.00 dB.
y i i Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 19.08 dBm  25.43 dBm 5.34 dB 2.99 d8 .45 dB 6.17 dB 6.32 0B Trace 1 [ 19.33 dBm  26.37 dbm 7.03 d& 3.01 d8 4.99 dB 5.09 d8 5.75 0B
- _
L JL J L JL J Qi we
Spectrum & Spectrum 2
Ref Level 30.00 dém _ Offset 11.20 db Ref Level 30.00 dém  Offset 11.20 di
fo_att 30d8 AQT 2ms @ RBW 10 MHz o _att 30d8_AQT 2ms @ RBW 10 MHz
015 view @152 view
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Er 707.5 MHz E Mean Pyr + 20.00 dB CF 707.5 MHz E Mean Pwr + 20.00 dB.
y i Function Samples: 130000 2 y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 8% | 0.01% | Mean | Peak | crest | 10% | 1% | B.a9% | 0.01% |
Trace 1 [ 19.10 dBm  25.26 dbm 5.18 dB 2.75 d8 4.95 dB 6.03 dB 6.17 08 Trace 1 [ 19.34 dBm | 26.60 dbm 7.26 dB 2.99 d8 4.93 dB 6.06 dB 5.81 dB
— e —
L JL J [T L J1 J G e
5 G 5 (o
Spectrum |F Spectrum |%
Ref Level 30.00 dém _ Offset 11,20 d& Ref Level 30.00 dém  Offset 11.20 di
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015 view @152 view
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y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak |  crest | 10% | 1% | 8% | 0.01% | Mean | Peak | crest | 10% | 1% | ©8.a9% | 0.01% |
Trace 1 [ 19.08 dBm  25.20 dBm 6.11 d8 2.768 d8 5.07 dB 5.97 d8 5.14 0B Trace 1 [ 19.20 dm | 26.62 dbm 7.33 dB 2.99 d8 4.96 dB 6.12 d8 5.78 0B
— — e —
L JL J S ve L )i J QR we
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v is. FCC RF Test Report Report No. : FG620411B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.26 123 | 299 | 3.05 | 499 | 506 | 9.75 | 9.89 - - - -

Middle CH 1.24 1.26 2.99 2.99 4.94 4.93 9.69 9.75 - - - -

Highest CH 1.23 1.27 | 3.03 3.01 4.95 4.9 9.75 9.81 - - - -

SPORTON INTERNATIONAL INC. Page Number 1 A12-4 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum L pectrum &
Ref Level 30.00 dém  Offset 11.20 db w RBW 30 khz Ref Level 30.00 abm  Offset 11.20 dB w RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
mi[1] 15.10 dBm| Mi[1] 15.53 dBm|
699.81190 MHz| . 699.84830 MHZ|
o ndB 26.00 dB} & X ndB 26.00 dB|
i AN IAMAN Y BV 1.261500000 MHz iod ANNAAN e mmn AL NBBAN, 1.233600000 MHZ
I Q factor 554.7 Q factor 567.3
od . od
‘\{ Ty
-10 v -10
-20d e -20 di
i AL WA o = N~ = 7
Y AY, v / sva TRV A A .
308 Ry v
-40 -40
-50 -50
-60 di -60
GCF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 699.8119 MHz 15.10 dém ndB down 1.2615 MH2 M1 1 699.8483 MHz 15.53 dém ndé down 1,2336 MHz
T1 1 699.0762 MHz -10.75 dBm nds 26,00 d8 T1 1 699.0818 MHz -10.61 dBm nd8 26.00 d8
T2 1 700.3378 MHz -10,94 dém Q factor 55 T2 1 700.3154 MHz -10.35 dém Q factor 567.3
Di§
L L J L L J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

- pectrum 2
Ref Level 30.00 gém  Offset 11.20 b w RBW 30 khz Ref Level 30.00 cBm  Offset 11.20 dB w RBW 30 khz
e Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 15k Max (@ 17k Max
Mi[1] 15.18 dBm| Mi[1] 14.83 dBm|
180 MHzZ| 707.16150 MHz]
& ndB 26.00 dBj & - ndB 26.00 dB|
i A A DERA N 1.242000000 MHz S pem S W By 1.261500000 MHz|
] Qfactor | 569.5] I Q factor 560.6
od od -
/
: o/
-10 i - -10
s \ {
-20 di - 20d
A A~V Mo iy . 30 &
: 3 A = AW,
-40 -40
50 -50
60 d -60
GCF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 707.3238 MHz 15.18 dém ndB down 1.242 MH2 M1 1 707.1615 MHz 14.83 dém ndé down 1.2615 MH2
T1 1 706.8734 MHz -10.88 dBm nds 26.00 d8 T1 1 706.8678 MHz -11,12 dam nds 26.00 da
T2 1 708.1154 MHz -10.64 dBm Q factor 569.5 T2 1 708.1294 MHz -10.99 dBm Q factor 560.6
( JU J ] L N ) ]
Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM
yectrum 2 pectrum 2
Ref Level 30.00 Gém _ Offset 11.20 b w RBW 30 kHz Ref Level 30.00 cbm __ Offset 11.20 dB w RBW 30 khz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz  Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
ML 15.17 dbm| M1l 13.60 dbm
715.80910 MHz| 715.16850 MHz|
i ndB 26.00 dBj & ndB 26.00 d8|
o A B\ | 1.228000000 MHZ2 15 B, 1.272700000 MHz|
Qfactor | 582.9) / Q factor 561.9)
0d
\J’
0 / \
/ N\
A LN S’
A
-40 di
-50d -50d
-60 -60
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
™ 1 715.8091 MHz 15.17 dBm nde down 228 MHZ ML i 715.1685 MHZ 13.69 dam ndB down 1.2727 MHz
T1 L 714.679 MHz -10.65 dBm nds 26.00 d8 T1 1 714.665 MHz -12.55 dBm nds 26.00 d8
T2 1 715.907 MHz -10.60 dBm Q factor 582.9 T2 1 715.9378 MHz -12.25 dam q factor 561.9
i
L i J ¢ 1 J -

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

) o
v { v
Ref Level 30.00 dBm  Offset 11,20 dé w RBW 100 kHz Ref Level 20.00 cBm  Offset 11,20 dB e RBW 100 kHz
o att 30de  SWT 19ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
M1l 16.34 dBm| miti] 16.20 dBm|
g 700.51800 MHz| = 699.95450 MHz|
& 26.00 d8| & g ndg 26.00 d8|
S / Ao b 2.991000000 MHzZ| il s iakhilend el YN 3.045000000 MHZ|
Q factor 234.2) Q factor 229.9
od
-10 f -
] \
/ \
20d \ it
2 N O s L
Al .
-40 -40
-50 -50
60 -60
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 700.518 MHz 16.34 dem nde down 2,991 MHz ML 1 699.9545 MHz 16.20 dém ndé down 3.045 MHZ
TL 1 699.0075 MHz -9.99 dBm nds 26.00 dB TL 1 698.9835 MHz -10.24 dam nds 26.00 d8
T2 1 701.9985 MHz -9.85 dém Q factor 234.2 T2 1 702.0285 MHz -10.06 dem Q factor 229.9
L JU J ¢ A J I e

Date: 19.FEB.2016 23.04.51

Middle Channel / 3MHz / QPSK

Middle Channel /l3MHz / 16QAM

L pectrum {“%‘
Ref Level 30.00 GBm  Offset 11,20 B w RBW 100 kHz Ref Level 20.00 cBm  Offset 11,20 dB w RBW 100 kHz
e Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 15.80 dBm| Mi[1] 15.24 dBm|
708.02750 MHz| 706 0 MHz|
& 26.00 dB)| & ¥ . nd8 26.00 dB|
i T i/ S 2.991000000 MH2| iod / ) WAV BT ™ 2.985000000 MHz|
I 236.7 { Q factor 236.6
o0d .
-10 :
\
- \
S 20 1
~ L-4 ~ ~
30467 =
-40 -40
-50 -50
-60 di -60
GCF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 708.0275 MHz 15.80 d8m ndB down 2,991 MHz M1 1 706.2532 MHz 15.24 dém ndé down 2,985 MH2
1 1 706.0075 MHz -10.36 dBm nds 26.00 dB TL 1 706.0075 MHz -10.95 dam nds 26.00 dB
T2 1 708.9985 MHz -10.47 dBm Q factor 236.7 T2 1 708.9925 MHz -11.14 d8m Q factor 236.6
g
( JU J ] L N ) ]

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

ectrum o pectrum {“%‘
Ref Level 30.00 GBm  Offset 11,20 B w RBW 100 kHz Ref Level 20.00 dBm  Offset 11,20 dB w RBW 100 kHz
e At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 16.00 dBm| Mi[1] 15.53 dBm)|
e 713.69080 MHz| ] : 713.45700 MHz|
& : 26.00 dBj & 26.00 dB|
i r BT 3.027000000 MHZ 10 di AT I, o 3.009000000 MHZ|
/ Q factor 235.8) /l Q factor ‘\ 237.1
od 0d L \
v / !
A ¢ I
{" / ‘\
— -20 d - X
v | VN
-40 df -40
50 -50
-60 di -60
GCF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 713.6908 MHz 16.00 dBm nd8 _down 3.027 MHz ML 1 713.457 MHz 15.53 dém nd8_down 3.009 MHz
T1 1 712.9895 MHz -10.26 dBm nds 26.00 dB TL 1 712.9895 MHz -10.49 dBm nds 26.00 dB
T2 1 716.016S MHz -10.38 dém Q factor 235.8 T2 1 715.9985 MHz -10.94 d8ém Q factor 237.1
( ) J ] (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum - pectrum \“é‘
Ref Level 30.00 dBm  Offset 11,20 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 11,20 dB w RBW 100 kHz
o At 0ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 0de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 wax (@ 17k Max
mi[1] 14.76 dBm| Mi[1] 12.83 dBm)|
702.13900 MHz| 701.12000 MHz|
& 26.00 dB} & M1 ndB 26.00 dB|
AV A Ad a 4.985000000 MHz| P oca e BN N 5.055000000 MHz|
104 w 10 df . e or 5
7 Q factor 140.8 / Q factor 138.7
/
55 J 5 \
] \
-10 -10 \‘_
\
-20d -20 di 3
~av) o = s e
-50 -50
60 di -60
GF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value Function | Function Result
ML 1 702.139 MHz 14,78 dém ndB down 4,985 MH2 M 1 701.12 MH2z 12.83 dém ndé down 5.055 MH2
TL 1 698.993 MHz -11.29 dBm nds 26.00 dB TL 1 698.983 MHz -13.47 dam nds 26.00 d8
T2 1 703.978 MHz -11.48 dém Q factor 140.8 T2 1 704.037 MHz -13.27 dém Q factor 138.7
Di§
L L J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

- pectrum L“é‘
Ref Level 30.00 dBm  Offset 11,20 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 11,20 dB w RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 khz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
M1l 14.04 dBm)| mitil 13.67 dBm|
708.22900 MHz| 706.24100 MHz|
& 26.00 dB| = 26.00 d8|
» A panAm A 4.935000000 MHz - A : 4.925000000 MHz
n ’I Qfactor ‘ 143.5| 10 ] “\! 143.4
|
od | od \
T v
= ! <
-10 -
20 di 1
o a0 pod ol o -
Pagavs 7 A
-40 -40
-50 -50
-60 di -60
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 708.229 MHz 14,04 dBm nd8 _down 4,935 MHz ML 1 706.241 MHz 13.67 dém nd8_down 4.925 MHz
TL 1 705.002 MHz -12.16 dBm nds 26.00 dB TL 1 705.032 MHz -12.53 dam nds 26.00 d8
T2 1 709.938 MHz -11.65 d8m Q factor 143.5 T2 1 709.958 MHz -12.32 dém Q factor 143.4
( JU J ] L N ) ]
yectrum 2 pectrum 2
Ref Level 30.00 GBm  Offset 11.20 dB w RBW 100 kHz Ref Level 30.00 dBm  Offset 11.20 B w RBW 100 kHz
J Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.87 dBm| [ZETEY] 13.71 dBm)
712.54100 MHz| 713.72000 MHz|
& 26.00 dB| & nds 26.00 dB|
-0 s PN 4.945000000 MHz sl AP 4.895000000 MHZ]
¥ 7 144.1 L I ” Q fabtor V¥ 145.8}
[ \
od 0 ; 1
] / \
- \
d 4 d X
-10 -10
! S
/ \
20 d T -20 di
/
A W S ~
-40 di -40 di
-50 di -50 di
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M 1 712.541 MHz 13.87 dem nd8 _down 4.945 MHz ML L 713.72 MHz 13.71 dém ndé down 4.895 MHz
T1 1 711.032 MHz -12,39 dém nds 26.00 d8 T1 1 711.062 MHz -11.99 d8m nd8 26.00 d8
T2 1 715.978 MHz -12.09 dBm Q factor 144.1 T2 1 715.958 MHz -12.37 dém Q factor 145.8
L )y J L L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum L pectrum &
Ref Level 30.00 gém  Offset 11.20 db w RBW 300 khz Ref Level 30.00 cbm  Offset 11.20 dB w RBW 300 khz
o At 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 wax (@ 17k Max
mi[1] 16.55 dBm| Mi[1] 15.40 dBm)|
RS 706.9770 MHz| 702.9610 MHz|
& ndg X 26.00 dB| & 26.00 dB|
i By B A 9.750000000 MHz| o PN 9.890000000 MHz|
Q factor 72.5] 7 Q factor 71.1
/
od 0d
-10 -10
-20 di : 20d \.
/ { \
it ! e Koo
50 -50
60 d -60
GCF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 706.977 MHz 16.55 dBém ndB down 9.75 MH2 M 1 702.961 MHz 15.40 dém ndé down 9.89 MH2
T1 1 699.105 MHz -9.48 dBm nds 26.00 d8 T1 1 698.965 MHz -10.82 dBm nd8 26.00 d8
T2 1 708.855 MHz -9.67 dém Q factor 72.5 T2 1 708.855 MHz -10.65 dém Q factor 71.1
Di§
L L J L L J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- pectrum \“%‘
Ref Level 30.00 dBm  Offset 11,20 dB w RBW 300 kHz Ref Level 20.00 dBm  Offset 11,20 dB e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
M1l 16.09 dBm)| mitil 14.96 dBm|
) 703.4440 MHz| 704.3630 MHz|
& | 26.00 d8| = X nds 26.00 d8|
i i [ o ~ 9.690000000 MHZ| iod A ALY A B 9.750000000 MHZ|
72.6 Q factor 72.2
od 'f od
T} )
-10 - -10 ~
A
20 di /
e o AL AR e e
-40 -40
-50 -50
60 di -60
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 703.444 MHz 16.09 dBm nd8 _down 9.69 MHZ ML 1 704.363 MHz 14.96 dBm nd8_down 9.75 MHZ
TL 1 702.645 MHz -9.59 dBm nds 26.00 dB TL 1 702.605 MHz -11.16 dam nds 26.00 d8
T2 1 712.335 MHz -10.95 dém Q factor 72.6 T2 1 712.355 MHz -10.88 dem Q factor 72.2
( )| J - ¢ ) J
yectrum - pectrum 2
Ref Level 30.00 GBm  Offset 11.20 dB w RBW 300 kHz Ref Level 20.00 dBm  Offset 11.20 di w RBW 300 kHz
jo Att 30d8  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 17.02 dbm| [ZETEY] 16.83 dBm)
M1 713.1180 MHz| M 713.7570 MHz|
& P nd 26.00 dB| & nds X 26.00 dB|
i A AR Wy 9.750000000 MHZ| 15 i Amr_BiY TR r\ 9.810000000 MHZ|
Q factor 73.1 Q factor \ 72.8
/ \
a T
-10d t
\
20 di
A f T — A
VA ~
-40 di -40 di
-50 di -50 di
60 -60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 713.118 MHz 17.02 dem nd8 _down 9.75 MHz ML L 713.757 MHz 16.83 dBm ndé down 9.81 MHz
T1 1 706.085 MHz -9.33 d8m nds 26.00 d8 T1 1 706.065 MHz 9.09 dBm nd8 26.00 d8
T2 1 715.835 MHz -9.00 dBm Q factor 73.1 T2 1 715.875 MHz -8.63 dem Q factor 72.8
L ¢ J Lol ¢ 1 J -
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v is. FCC RF Test Report Report No. : FG620411B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.1 1.09 2.72 2.72 4.51 4.49 9.03 8.99 - - - -

Middle CH 1.09 1.1 2.72 2.7 4.48 4.51 8.97 9.03 - - - -

Highest CH 1.09 1.1 2.73 2.72 4.49 4.48 9.03 9.01 - - - -

SPORTON INTERNATIONAL INC. Page Number 1 A12-9 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=)

e — (=
Ref Level 30.00 g Offset 11.20 B w RBW 30 khz Ref Level 30.00 abm  Offset 11.20 dB w RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 17k Max
M1[1] 15.67 dbm| Mi[1] 14.88 dBm|
o 699.99370 MHZ| 699.84550 MHz|
o Ogc Bw 1.099300699 MHz| & Occ Bw 1.088111888 MHz|
1/ bt S e WA T T
10 d H = Ty 10d 7 et
od 0d
i Y Y
-10 - -10 Y
/ \ / \
\
-20 d L - 20d /
'\.\,/ : —~ /«/‘\
P NS - S 0 Ew.
-40 -40
50 -50
60 -60
GCF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 699.9937 MHz 15.67 dém M1 1 699.8455 MHz 14.88 dém
T1 1 599.14615 MHz 7.29 dBm Occ Bw 1.099300699 MHz T1 1 699.16014 MHz 8.19 dem Occ Bw 1.088111888 MHz
T2 1 700.24545 MHz 8.26 dBm T2 1 700.24825 MHz 6.49 dbm
~ — —
L L J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L pectrum {“%‘
Ref Level 30.00 GBm  Offset 11,20 B w RBW 30 kHz Ref Level 20.00 cBm  Offset 11,20 dB w RBW 30 kHz
e Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
Mi[1] 14.55 dBm| Mi[1] 14.59 dBm|
o « 707.21190 MHz| - ) 707.64270 MMz
g OccBw 1.088111888 MH2 [ y OccBw 1.096503497 MHz|
AN s S A vt v Nl p AN
104 " S y 10 di DA N AV AP
odi 7 \ odi 7
/ \ / \
-10 - -10
\
\
20d
Ny
A i g == ~A VI
el 7 < -
-40 -40
-50 -50
60 di -60
GCF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 707.2119 MHz 14.55 d8m M1 1 707.6427 MHz 14.59 dém
T1 1 706.95455 MHz 7.19 dBm Oce Bw 1.088111888 MHz TL 1 706.95734 MHz 6.32 dem Occ Bw 1.096503497 MHz
T2 1 708.04266 MHz 9,14 dém T2 1 708.05385 MHz 4,93 dém
Di§
L L J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

sectrum . pectrum k2
Ref Level 30.00 GBm  Offset 11.20 B w RBW 30 kHz Ref Level 20.00 dBm  Offset 11.20 B w RBW 30 kHz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz  Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
Mi[1] [ZETEY] 13.66 dBm
715 715.06220 MHz|
& Wl Occ Bw 1.090000091 MHZ| & Oce Bw 1.096503497 MHz
g a Y P OTAYY Ve |
10 - 10 &
i
0di A 0
/ / \
-10 df -10d \
/ / \
/ \ \
20 d -20 di
-
30 = <30 Ay~ R
-40 di -40 di
-50 di -50 di
60 -60
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M 1 715.2524 MHz 14.32 dBm ML L 715.0622 MHz 13.66 dBm
TL 1 714.75455 MHz 7.73 dBm Occ Bw 1.090909091 MHz TL 1 714.75455 MHz 6.59 dBm Occ Bw 1.096503497 MHz
T2 1 715.84545 MHz 8.00 dem T2 1 715.85105 MHz 6.94 dBm
i
L L J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620411B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel /

3MHz / 16QAM

g

L JL

Date: 19.FEB.2016 23.05.33

T e

) o
v l v
Ref Level 30.00 gém  Offset 11.20 db w RBW 100 khz Ref Level 30.00 cbm  Offset 11.20 dB w RBW 100 khz
o At 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 0de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@ 17k Max
mi[1] 17.57 dBm)| Mi[1] 17.54 dBm)|
o 699.76870 MHz| - M1 701.45900 MHz|
AUCPL_ 2.721278721 MHz| Ocg fw X, 2.715284715 MHZ|
- ~ e VA
104 104 ;
! \ {
od s L od
/ \ \
iy \ / \
-10 £ ‘ -10 f
{ \ /
-20 dBm 7~ = <
PR e B Ny s
-30 -30
-40 -40
-50 -50
60 di -60
GF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result |
M1 1 699.7687 MHz 17.57 dém M1 3 701.459 MHz 17.54 dém
T1 1 699.14535 MHz 12.36 dBm Oce Bw 2.721278721 MHz T1 1 699.15135 MHz 11.09 dBm Occ Bw 2715284715 MH2
T2 1 701.86663 MHz 12.48 dBm T2 1 701.86663 MHz 11.27 dem

Date: 19.FEB.2016 23.05.04

ainnn e

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- pectrum 2
Ref Level 30.00 dém  Offset 11.20 db w RBW 100 khz Ref Level 30.00 cBm  Offset 11.20 dB w RBW 100 khz
e Att a0ds  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 15k Max (@ 17k Max
Mi[1] 15.74 dbm| Mi[1] 14.67 dBm|
" 708.72080 MHz| 708.07540 MHz|
& Occ Bw 2.721278721 MHZ| & 2.703296703 MHZ|
- A AN Ny TN —
104 = 10 d
{ \ \
od od T
\ )
-10 ~ -10
-20 di 20d
e " ~ e P
E - 30 o VA
-40 -40
50 -50
60 d -60
GCF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 708.7288 MHz 15.74 d8ém M1 1 708.0754 MHz 14,67 dém
T1 1 706.13936 MHz 10.71 dBm Occ Bw 2.721278721 MHz T1 1 705.14535 MHz 9.64 dom Occ Bw 2703296703 MHz
T2 1 708.86064 MHz 9.88 dbm T2 1 708.84865 MHz 9.36 dbm

Highest Channel / 3MHz / QPSK

Highest Channel /

3MHz / 16QAM

yectrum 2 pectrum 2
Ref Level 30.00 GBm  Offset 11.20 dB w RBW 100 kHz Ref Level 30.00 dBm  Offset 11.20 B w RBW 100 kHz
jo Att 30d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 16.25 dBm| [ZETEY] 14.62 dBm
o 713.69680 MHz o ) 713.97850 MHz|
r Occ Bw 2.733266733 MHZ] Oce Bw 2.721278721 MHZ|
L~/ 2 N\
10d 10
\
od 0
\ / \
\ \
10 d -10d X
\
20 d 20d f 4
—~ P \
~_ - o b A
-30 =50 =
-40 di -40 di
-50 di -50 di
60 -60
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 713.6968 MHz 16.25 dBm ML L 713.9785 MHz 14.62 dBm
TL 1 713.12737 MHz 8.32 dem Occ Bw 2.733266733 MHz TL 1 713.13337 MHz 8.87 dem Occ Bw 2.721278721 MHz
T2 1 715.86064 MHz 9.19 dem T2 1 715.85465 MHz 9.07 dem
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